Power Smart

DB 6902




DB 6902 Parts List

No Stock# English name QTY No. Stock# English name QTY
1 303020394 |Hex Washer Screw (3/8-24x40mm)| 1 41 | 303070622 Left Junction Plate (186C red) 1
2 303043023 Butterfly Washer 1 42 | 303030077 Locknut (M8) 4
3 303070607 Blade 1 43| 303050039 E type Ring (®5) 4
4 303180653 Blade Connection 1 44 | 303160419 Torsional Spring 2
5 303160423 Flat Washer 1 45| 302110069 Blocking Plate 1
6 303110012 Square Key(4.7*45) 1 46 | 303160420A Blocking Plate Pin shaft 1
7 303070621 housing (186c red) 1 47 | 303070623 Right Junction Plate 1
8 303020274 Hex Washer Screw(M8x45mm) 2 48 | 303030032 Locknut (M6) 2
9 303042023 Flat Washer(®8x®18x2) 3 49 | 203021001 Guide Vane End Stop 1
10 | 303041022 Washer (®8) 3 50| 303020213 Screw(M6x12mm) 2
11| 303030077 Locknut (M8) 2 51| 303030077 Locknut (M8) 4
12| 303020265 Hex Washer Screw(M8x30mm) 1 52| 303020166 Square Neck Screw (M8x18mm) 4
13| 303190128 eig?;l‘?ggzgi‘::oi)l(zg)r(t’) 1 53 | 303070637 Lower Handle 1
14| 203050135 Side discharge deflector 1 54 | 303020416 T Screw(M8x45mm) 2
15| 203050136 Side discharge chute 1 55| 303043010 Saddle Washer (®8x®22x2) 2
16 | 303160410 Spring Pin shaft 1 56 | 203020033 Knob (black) 2
17 | 303160411A Torsional Spring 1 57 | 303070633 Cable Hanger 1
18 | 303070609 Side Discharge Bracket 1 58 | 303030065 Nut(M6) 1
19 | 303041010 Washer (®5) 2 59 | 303030025 Cap Nut(M6) 1
20 | 303020443 Hex Washer Screw(M5x10mm) 2 60 | 303200046 Brake Control Cable 1
21| 203050272 Front wheel Cover Plate 2 61| 303020442 Hex Washer Screw(M6x35mm) 1
22| 303030036 Locknut (M8) 4 62| 303020263 Hex Washer Screw(M6x45mm) 1
23| 303042013 Flat Washer(®8x®»22x2) 4 63 | 303200047A Throttle Switch Cable 1
24 | 302090191 6"Wheel R 1 64 | 303042042 Flat Washer(®6x®16x2) 1
25| 303180543 Front wheel Axle 1 65| 303030032 Locknut (M6) 2
26 | 303020444 Bolt(M6x12mm) 8 66 | 303070636 Upper Handle 1
27 | 303070612 Front Axle keeper 2 67 | 303070588 Blade control bar 1
28 | 303030032 Locknut (M6) 8 68 | 203050137 end cover 1
29 | 203050130 Front Axle Bushing 2 69 | 303180545 Straw Basket 1
30| 302090192 6"Wheel L 1 70 | 302120010 Straw Bag(Power smart logo)
31| 302090189 8"Wheel R 1 71| 203040007 Cable Clip 2
32| 303070613 Rear Axle keeper 2 72 | 302080024 Button 1
33| 303180544 Rear wheel Axle 1 73| 303010159 Screw(ST4X12mm) 2
34| 302090190 8"Wheel L 1 74| 203010507 Button Clamp 1
35| 203050273 Rear Wheel Cover Plate 2 75| 303130024 Draw-bar Spring 1
36 | 203050326 Adjusting handle 1 76 | 303020283 Hex Washer Screw(M5x12mm) 3
37| 303160414 Pipe Link Spring 1 77 | 303070349 Rubber plate 1
38| 303121014 Cotter Pin(®1.8x16mm) 2 78 | 302080025A Rubber 1
39| 303180542 Link lever 1 79 | 303030030 Locknut (M5) 3
40 | 303020245 Hex Washer Screw(M8x14mm) 4




